[] »
04~CURRENT F-150 6 1/2' & 8" BOX BOARDS N S
DRILUNG INTO_BODY AND FRAME_[S_REQUIRED, gggngo rg_ Tne cw&;gsk WELLG
== 3 INSTALUN UNNING BOARD
INSTAUATION  QIY.6'/8' DESCRIPTION on.e'/e' DESCRIPTION
PARTS LIST: 1 RUNNING BOARD 1 DRIVER & 1 PASSENGER 2/4 5/16" CUP NUT
1 STONE GUARD 1 LEFT & 1 RIGHT 10/24 5/16"x 3/4° 8OLT
8 3/B8°x1 SELF TAPPING SCREW 18/20 5/16—-18 HEX WASHER HEAD NUT
6 F14x3/4° SHEET METAL SCREW 2/4 FLAT BRACKET, FL74 @
4/8 1/4x5/8° SOUARE HEAD SCREW 2/4 RLAT BRACKET, FL?3 D&P 4@
4/8 1/4-20 HEX NUT 2/4 HORIZONTALL BRACKET., SUPPORT, 3124F 0
! END CAP 1 LEFT & 1 RIGHT 2/4 §14 X 3/4 TEK SCREW 0
0/2 BENT TAB BT32 @
3 5 o & s 5 = 5 A O FASTEN REAR STONE CUARD
[@_DQJ.S_REQmRED, 5/16" ORILL * 1/2° HEX SOCKET * 1/2° WRENCH * 5/16° NUT DRIVER ° 3/8° NUT DRIVER | TO BOARDS WITH 3/8° SELF
TAPPING BOLT. BEND STONE
| GUARO BY HAND AND KNEE
TO AT THE WHEEL WELL
L
THE REAR BRACKET FITS ON THE SECOND e Rl £.1/2° AND 8' BFDS. FRONT BRACKFT
, ON N INSTALL END CAP TO BOARD SQUAR .
FLOOR CROSS BRACE, B8' BEDS ONLY WITH 3/8° SELF TAPPING BOLT INTO EACH TRACK, 6 1/2° BED @ SECURE BOARD TO BRACKET WITH
BOX BRACKET LOCATION SUDE TWO 1/4°x5/8° (2) 1/4° NUTS AT EACH BRACKET
SQUARE HEAD SCREWS
(ORIVERS SIDE SHOWN) v INTO EACH TRACK, 8 BED

| BED
@ LOCATE THE FIRST BED CROSS BRACE .E..LZLAm_l_ﬂ.EDS._ERQNLBBAQKE[ '
BEHIND THE CAB, FOR 6 1/2' AND 8 BEDS @ PREDRILL A 5/18° HOLE NEAR THE END OF g
THE CROSSBRACE. SUDE NUT CUP INTO
END OF CROSS BRACE
ASSEMBLE WITH 5/16° BOLTS AND NUT
BRACKET ASSEMELY CUP AND f14 sa/; DRILUNG SCREW | HOLD BOARD IN PLACE, WITH THE I
ASSEMBLE WITH 5/16° BOLTS FRONT RESTING ON THE 80X BRACKET
D NOTES
| BE SURE THAT 1/4” BOLTS ARE PLACED
INTO THE BRACKET STEP SUPPORT
-
: ; SCREW THROUGH STONE GUARQ
&' BED. REAR BRACKET INTO FENDERWELL LIP USING f#14
PREDRILL A 5/16° HOLE NEAR THE END OF BY 3/4 SHEET METAL SCREWS, -~
THE CROSSBRACE. SUDE NUT CUP INTO MAKE SURE YOU DRILL INTO METAL
END OF CROSS BRACE
ASSEMBLE BT32 TO CROSS BRACE WITH 5/16° 3 PUCES AT EACH STONE GUARD
BOLT AND NUT CLIP AND §14 SELF DRILLNG SCREW

ASSEMBLE FL73 AND FL74 TO CROSS BRACE WITH
5/16° BOLIS ANO NUTS

% ®) @
WITH BOARD LEVEL TNGHTEN REPEAT FOR OTHER SIDE
ALL LOOSE BOL1S

FRONT BRACKET BT32
6 1/2° AND 8’ BED'S

Choose reliable running boards offered on our website.


https://www.carid.com/owens/
https://www.carid.com/running-boards.html

